i .
s, 1 ol
F- ’ —_ r ,-,_.ul.l--". h"'i-._.__ —
B S - -
l ‘_f | -
N
i
—
- —-—
#
"

District of Columbia Water and Sewer Authority
Proposed FY 2003 Operating and Capital Budgets
October 25, 2001



David J. Bardin, Principal
Charles C. Johnson, Principal
Michael V. Hodge, Principal
Lucy Murray, Principal
Thomas R. Nides, Principal

BOARD OF DIRECTORS

District of Columbia
Glenn S. Gerstell, Chairman

Prince George’s County

Howard W. Stone, Jr., Principal

Barbara Holtz, Principal

Sherry Conway Appel, Alternate
Samuel E. Wynkoop, Jr., Alternate

Montgomery County
Bruce F. Romer, Principal
James Caldwell, Principal
George Giriffin, Alternate

David Lake, Alternate

Fairfax County

Alexander A. McPhail, Alternate
[...]
firm or Engineering Program Management Consultant (EPMC) to assist us in developing and managing the capital projects in the
Sanitary Sewer area. The first major task of this EPMC is to complete a comprehensive evaluation of the sewer system.

In the Combined Sewer area, the draft Combined Sewer Overflow (CSO) Long Term Control Plan was submitted to the
Environmental Protection Agency (EPA) ahead of the schedule established. The development of this plan included significant
involvement from the public — WASA customers, environmental advocacy groups and various local and federal regulatory agencies.
A special CSO stakeholder group was formed and briefed regularly as the plan evolved. The draft plan includes a combination of
large storage tunnels, rehabilitation of pumping stations and new pipelines to store combined flows resulting from storm events until
they can be sent to Blue Plains for treatment. The benefits of this plan are significant — CSO volume is projected to be reduced by 92
percent, thus improving water quality, reducing debris in our rivers currently resulting from CSOs and addressing historical flooding
issues in the Northeast Boundary area. The recommended projects are projected to cost $1.05 billion (in FY 2001 dollars), and are
anticipated to occur over a twenty-year span, with specific initiatives that may begin as early as FY 2002. The final plan is to be
submitted early in calendar year 2002 and may include different recommendations that will be determined as negotiations with



regulatory agencies progress. Due to the scope and unsettled funding issues of this effort, the full impact of this project is not shown
in the current capital program.

The current CIP includes approximately $109 million (disbursements basis) for improvements to the existing combined sewer
system, primarily in pumping station improvements. Several of these improvements are interim in nature so that the system can
continue to function reliably pending implementation of the entire plan.

The Water Service program area includes plans to coordinate our water main work with the District's Department of Public Works’
(DPW) proposed plan for street reconstruction. Coordination will allow WASA to replace/rehabilitate water mains while leveraging
DPWSs’ street reconstruction work, resulting in project cost savings.

This year’s plan also reflects the continued implementation of the high priority rehabilitation program, which provides for various
process equipment upgrades and replacements to ensure the reliability of critical equipment and processes while the capital
improvement program progresses. The high priority rehabilitation program impacts equipment at Blue Plains and pumping stations
and is being jointly developed and managed by WASA’s Departments of Wastewater Treatment, Maintenance Services and Sewer
Services.

Historically, we have presented the ten year capital improvement program on a cash disbursements basis, which are needed to
forecast the amount and timing of capital financings and retail rate increases. In addition to this focus on disbursements, we also
perform an extensive review of total project budgets, which reflect the fully loaded, anticipated costs of a project, including both
historical and projected spending as well as project contingencies. In particular, we review project status and related budget
changes from year to year, reflecting changes in scope, design, construction or other related issues. This year’s budget document
includes a summary of lifetime project budgets by program area for the Board’s review, including a comparison with last year’s plan.

In FY 2001, projects were delayed at Blue Plains due to various design and other delays and in the Water Services area due to valve
operation and District permitting issues. In developing near-term capital disbursement projections, we performed a detailed, project-
by-project analysis, with consideration given to where each project is in its lifecycle as well as the historical issues faced in the water
system that will most likely continue for the near term. As a result, our FY 2002 and FY 2003 disbursement projections are lower this
year than last year: over the two-year period in last year's CIP, the Blue Plains and Water Services areas disbursements budgets
totaled $332.7 million and this year total $252.5 million (excluding metering). This difference in disbursements has been delayed into
later years.

NOTE: ALL PROGRAM AREA BUDGETS PRESENTED ARE ON A “LIFETIME” BUDGET BASIS.



WASTEWATER TREATMENT

WASA operates the Blue Plains Advanced Wastewater Treatment Plant, the world’s largest advanced wastewater treatment facility.
Through Blue Plains, WASA provides wastewater treatment services to over two million people in our service area, including
residents of the District of Columbia and significant portions of Montgomery and Prince George’s Counties in Maryland and Fairfax
and Loudoun Counties in Virginia. Wastewater treatment includes liquid treatment process facilities to handle both sanitary
wastewater flows and peak storm flows, along with solids processing facilities to treat the residual solids removed in treatment units
and produced by the liquid treatment process facilities. Blue Plains is rated for an average flow of 370 million gallons per day (MGD),
and is required by its National Pollutant Discharge Elimination System (NPDES) permit to treat peak full treatment flow rates of 740
MGD for up to four hours, and continuous peak full treatment flow of 511 MGD. Additionally, up to 336 MGD storm water flow must
receive partial treatment, resulting in a total plant capacity of 1076 MGD. The plant treats these flows to a level that meets one of the
most stringent NPDES discharge permits in the United States.

Overview of the Wastewater Treatment Process

The first wastewater treatment phase begins as debris and grit are removed and trucked to a landfill. The sewage then flows into
primary sedimentation tanks that separate about half of the suspended solids from the liquid. The liquid flows to secondary treatment
tanks where oxygen is provided to allow bacteria to break down the organic matter. In the next stages of treatment, bacteria convert
ammonia into other forms of nitrogen and then into harmless nitrogen gas. Residual solids are settled out and the water is
percolated down through sand filters, removing the remaining suspended solids. The water is disinfected, treated to remove chlorine
and discharged into the Potomac. The solids from primary sedimentation tanks go to process units where the dense sludge settles
to the bottom and thickens. Biological solids from the secondary and nitrification reactors are thickened separately using floatation
thickeners. All thickened sludge is dewatered, lime is added to reduce pathogens, and the organic biosolids are applied to
agricultural land in Maryland and Virginia.

Project lifetime budgets in the Wastewater Treatment Service Area total $1.05 billion, or 46 percent of the total capital improvement
program. As described in more detail below, capital projects in the Wastewater Treatment Service Area are required to rehabilitate,
upgrade or provide new facilities at Blue Plains to ensure that it can reliably meet its NPDES permit requirements, produce a
consistent, high-quality dewatered solids product for land application, and reduce odors both onsite and in the final product leaving
Blue Plains.

In general, short-term improvements to the plant necessary to ensure plant process performance have been completed over the last
four years. Fifteen short-term construction projects with a combined value of $30 million are complete or nearing completion. Long
term upgrade projects now under construction and anticipated to be completed in FY 2002 include Area Substation 5 and Primary
Sedimentation Tanks 1 and 2. These projects, which have a combined cost of $28 million, have rebuilt the two primary



sedimentation tanks, upgraded the sludge blending tanks to improve dewatering performance, and provided a means of loading
contractor-produced sludge cake into the storage vats.

While major construction has been ongoing, during FY 2001 we initiated the major rehabilitation and upgrading of several key
facilities. Six major upgrade projects were bid (a combined construction value of $192 million) and will begin construction in FY
2001: Additional Chemical Systems-Phase |, Alternate Disinfection, Additional Dewatering Facilities, Primary Treatment Facilities,
Process Control Computer System and Secondary Treatment Facilities-Phase |I.

Four additional major upgrade projects are to be bid in FY 2002 that have a combined construction value of $146 million and will
begin construction in following years: Secondary Treatment Facilities-Phase IlI, Gravity Thickener Facilities, Additional Chemical
Systems-Phase Il and Grit and Screening Facilities.

Liquid Processing Program-- $348.9 million

Projects in this program encompass the upgrading and rehabilitation of those facilities that are involved in handling flows from the
sanitary and combined sewer systems. These flows progress sequentially through the plant processes to ultimate discharge of the
treated effluent into the Potomac River. Liquid treatment systems include headworks facilities that screen and pump the wastewater
flows, grit facilities that remove sand and grit particles, primary treatment facilities that remove settleable solids by sedimentation,
secondary treatment facilities that remove organic pollutants using a biological process, nitrification/denitrification facilities that
remove nitrogen using a biological process and effluent filtration, disinfection, and dechlorination facilities.

Specific major projects under this program include:

» Raw Wastewater Pumping Station Upgrades — This project will rehabilitate pumping equipment and appurtenances in the two
stations that pump incoming wastewater into the plant. Design is scheduled to start in FY 2002.

» Influent Screening Facilities Upgrade — This project will install fine screens to replace existing coarse screens at the head of the
plant, as well as screenings conveyance, storage and outloading facilities. Design was completed in May 2001. Construction
bids were received in September 2001, however only one bid, substantially higher than the project budget, was received. This
project will be repackaged into at least two smaller contracts in an attempt to attract more competitive bids and facilitate
coordination with other ongoing projects.

» Grit Chamber Facilities Upgrade -- This project provides for the construction of an automated, continuous grit removal system in
all sixteen chambers. Impacts on operations include the elimination of current contractor-manual cleaning of each grit tank and
lowered maintenance costs of tanks and pumps. Design was completed in May 2001. Construction bids were received in
September 2001 (in conjunction with the Influent Screening Facilities project), and repackaging of this project is proceeding as
discussed above.



» Primary Treatment Facilities Upgrade -- This project involves the replacement of clarifier mechanisms in the East Process and
modifications of the clarifiers in the West Process, which will result in improved overall plant efficiency and lowered maintenance
costs. Design was completed in February 2001. Construction will begin in Fall 2001.

» Secondary Treatment Facilities Upgrade Phase | -- Rehabilitation of the West and East Secondary Treatment facilities, expansion
of two reactors and rehabilitation of support equipment and facilities are included in this project, resulting in lowered maintenance
costs. Design was completed in July 2001, construction bids were taken in September 2001 and construction will start in FY
2002.

» Secondary Treatment Facilities Upgrade Phase Il -- This project includes the rehabilitation of the West Secondary Sedimentation
Basins (basins number 1-12), West Secondary Reactors and expansion of Secondary Reactors 5 and 6. This will result in
improved process efficiency, lowered chemical usage and lowered maintenance costs. Design is underway and expected to be
completed in March 2002.

= Nitrification/Denitrification Facilities Upgrade — This project entails the rehabilitation of existing Nitrification facilities and
improvement of interim Denitrification facilities, which will result in lowered maintenance and energy costs due to improved
efficiency. Design is scheduled to start in FY 2002

» Filtration and Disinfection Facilities Upgrade — Replacement of existing filter media and the addition of an air/water backwash
system and improvements to pump operation will result in reduced power usage and treatment costs due to reduced backwash
water usage. Design is scheduled to start in FY 2002

Solids Processing Program -- $483.8 million

In general, biosolids processing involves reductions in volume along with treatment to meet federal or state and local requirements
as applicable for the ultimate disposal method. Treatment is provided by a system of processing facilities that include gravity
thickening of primary sludge, floatation thickening of the biological waste sludges produced by the secondary and
nitrification/denitrification facilities, digestion of all biosolids streams, dewatering by centrifuge or belt press and lime stabilization.
Dewatered biosolids are conveyed to temporary storage in the Dewatered Sludge Loading Facility or directly to bunkers prior to
outloading to tractor-trailers for removal from the plant and ultimate land application. Solids processing facilities are required to
produce a biosolids product that can be reused or disposed of in an economical and environmentally acceptable manner.

WASA has conducted a comprehensive Decision Science planning process to develop a long-term plan for biosolids processing and
disposal. (Currently, 1,350 tons of biosolids are generated daily at Blue Plains. The predominant means of disposal is land
application in Virginia, although changes in the regulatory environment and local restrictions on land application may limit the
availability of this disposal means in the long run). The Decision Science planning process identified a number of alternatives, all of
which included full digestion as a key component. As a result of this process, the Board adopted a Biosolids Management Plan that
approved full biosolids digestion as our primary long-term alternative and continuing land application as long as it is financially
advantageous.



We have now prepared a detailed facilities plan for this program, which has a total cost of $440 million. These costs are primarily
included in the Solids Processing Program, although some costs (such as Phase 2 of the Process Control Computer System) are
included in the Plant Wide Facilities Program. The linchpin of the program is the design and construction of nine, 4 million gallon
egg-shaped digesters, sized for the total biosolids production of the plant. In FY 2001, it was determined that the site of the
abandoned composting facility at Blue Plains would be a preferable location for the new digesters, rather than rebuilding at the
current location. The composting site has the advantages of moving the digesters back from the Potomac waterfront, and creating
less of a visual impact on the shoreline. We have begun partnering with our neighbors and community groups to ensure that the
designs of the digesters are acceptable to all those affected, and will continue to update WASA'’s Board of Directors on any changes
in the project.

Specific major projects under this program include:

» Anaerobic Digestion Facilities — This project entails the replacement of the existing digesters, with substantial expansion of
digester capacity. Existing digestion facilities, which processed about one-third of the biosolids production, were taken out of
service during fiscal year 2001. This has resulted in a temporary increase in operating costs due to increased volume during the
period until the new digesters are in service. Once the new digesters are operational, operating costs (in particular hauling and